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Annex for Bluetooth Low Energy

FCCID: 2AHPZ-MPD6M

1. Duty Cycle

1.1 Test Result

Test Report No.: CTL2502073011-WF

1.1.1 Ant1
Ant1
Mode > Frequency T on Period Duty Cycle Duty Cycle Max. DC
Type (MHz) (ms) (ms) (%) Correction Factor (dB) Variation (%)
2402 0.390 0.625 62.40 2.05 0.03
™ SISO 2440 0.389 0.625 62.24 2.06 0.03
2480 0.390 0.625 62.40 2.05 0.00
2402 0.245 0.625 39.20 4.07 0.00
2M SISO 2440 0.246 0.625 39.36 4.05 0.04
2480 0.245 0.625 39.20 4.07 0.04
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Annex for Bluetooth Low Energy

FCCID: 2AHPZ-MPD6M

1.2 Test Graph

1.2.1 Ant1

Test Report No.: CTL2502073011-WF

1M_LCH_2402MHz_Ant1_NTNV

Ant: Ant1
CENT: 2402 MHz
Span: 0 Hz
| | | RBW: 8 MHz
o 11 = 1 B o - ] VBW: 8 MHz
i i i "_—7 Detector: Peak
[ I [ TraceType: Clear
SweepPoint: 30001
-10 SweepTime: 6 ms
Sweep: Single
DC: 62.40%
201 Maker: :
1.0.289 ms
-46.18 dBm
2.0.679 m
— =30 4 -43.95 dBm
[3 3.0.914 ms
% -44.50 dBm
= =40
[
>
]
_50 =
_60 =
_70 "
_80 o
. —— Trace
-90 T T T T T T T T
0.0 6.0
Time (ms)
1M_MCH_2440MHz_Ant1_NTNV
2 Ant: Ant1
CENT: 2440 MHz
Span: 0 Hz
RBW: 8 MHz
10 VBW: 8 MHz
Detector: Peak
TraceType: Clear
JR—— . T i | | | gweep$pyn| 50001
i - . - e - e || e = | SweepTime: 6 ms
0 r——- 1 1 Sweep: Single
DC: 62.24%
101 Maker: 3
1.0.293 ms
-44.30 dBm
2.0.682 m
—~ —20 4 -45.04 dBm
[3 3.0.918 ms
om -43.11 dBm
o
=30
0 |
b |
— 401 b 3
t 4
_50 =
_60 "
_70 o
—— Trace
-80 T T T T T T T
0.0 6.0

Time (ms)

Page 4/ 30




Annex for Bluetooth Low Energy Test Report No.: CTL2502073011-WF

FCCID: 2AHPZ-MPD6M

1M_HCH_2480MHz_Ant1_NTNV
2 T T T T T Ant: Antd
| | I CENT: 2480 MHz
Span: 0 Hz
| | | | | | | | | RBW: 8 MHz
10 - : S = S S ahea e | vBW: 8 MHz
| | | | | H H 1 | Detector: Peak
TraceType: Clear
| | | H H I | gweep?oml: 80001
e T L e | e b ey | e || SWEEDTIME: 6 MS
0 | | ! | I | Sweep: Single
DC: 62.40%
[ e e —t S N - — -t e e e . wa - | maker: 2
1.0.532 ms
43.47 dBm
- N O O
’g 20 | | I | | | | | 3.1.157 ms
@ -44.96 dBm
o
="=30 -
2]
>
()]
¢ 4
L3
_50 - =TE: WSS
-60 -
_70 B
—— Trace
-80 T T T T T T T T T 1
0.0 6.0
Time (ms)
2M_LCH_2402MHz_Ant1_NTNV
20 T T T T T Ant Antd
| | I CENT: 2402 MHz
Span: 0 Hz
| | | | I | | | | RBW: 8 MHz
10 1 - o s i o B S D E— ~| VBW: 8 MHz
| | | | | H H 1 | Detector: Peak
TraceType: Clear
| H H I | gweep?_oml: 20001
4 . . AR . SEEE SN S S - weepTime: 6 ms
0 ! ! ! I | [1 Sweep: Single
DC: 39.20%
08— Maker: )
1.0.296 ms
-44.79 dBm
o8
20 4- -46. m
’g 2 3.0.921 ms
@ -44.21 dBm
=l
=~ =30 -
2]
>
()]
_50 -
-60
=70
—— Trace
-80 - T T T T T T T T T
0.0 6.0
Time (ms)

Page 5/30



Annex for Bluetooth Low Energy Test Report No.: CTL2502073011-WF

FCCID: 2AHPZ-MPD6M
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Annex for Bluetooth Low Energy

FCCID: 2AHPZ-MPD6M

2. Bandwidth

2.1 Test Result

Test Report No.: CTL2502073011-WF

2.1.1 OBW
X Frequenc 99% Occupied Bandwidth (MHz) .
Mode Type (MHz) i 2 Resdult Limit edict
2402 1 1.054 / Pass
1™ SISO 2440 1 1.052 / Pass
2480 1 1.063 / Pass
2402 1 2.136 / Pass
2M SISO 2440 1 2.137 / Pass
2480 1 2.161 / Pass
2.1.2 6dB BW
X Frequenc 6dB Bandwidth (MHz) .
Mage Type (MHz) Y ANT Result Limit Verdict
2402 1 0.771 >=0.5 Pass
™M SISO 2440 1 0.763 >=0.5 Pass
2480 1 0.776 >=0.5 Pass
2402 1 1.261 >=0.5 Pass
2M SISO 2440 1 1.242 >=0.5 Pass
2480 1 1.246 >=0.5 Pass
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Annex for Bluetooth Low Energy

FCCID: 2AHPZ-MPD6M

2.2 Test Graph

2.2.1 OBW

Test Report No.: CTL2502073011-WF
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Annex for Bluetooth Low Energy Test Report No.: CTL2502073011-WF

FCCID: 2AHPZ-MPD6M
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Annex for Bluetooth Low Energy

FCCID: 2AHPZ-MPD6M

Test Report No.: CTL2502073011-WF

2M_MCH_2440MHz_Ant1_NTNV
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Annex for Bluetooth Low Energy

FCCID: 2AHPZ-MPD6M

2.2.2 6dB BW

Test Report No.: CTL2502073011-WF
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Annex for Bluetooth Low Energy Test Report No.: CTL2502073011-WF

FCCID: 2AHPZ-MPD6M
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Annex for Bluetooth Low Energy Test Report No.: CTL2502073011-WF

FCCID: 2AHPZ-MPD6M
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Annex for Bluetooth Low Energy Test Report No.: CTL2502073011-WF
FCCID: 2AHPZ-MPD6M

3. Maximum Conducted Output Power

3.1 Test Result

3.1.1 Power
X Frequenc Maximum Peak Conducted Output Power (dBm) .
Mode Type (MHz) Y ANT1 Limit G ict

2402 0.1 <=30 Pass

™ SISO 2440 0.70 <=30 Pass

2480 0.30 <=30 Pass

2402 0.17 <=30 Pass

2M SISO 2440 0.75 <=30 Pass

2480 0.33 <=30 Pass

Note1: Antenna Gain: Ant1: -0.68dBi;
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Annex for Bluetooth Low Energy Test Report No.: CTL2502073011-WF
FCCID: 2AHPZ-MPD6M

3.2 Test Graph

3.2.1 Power
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Annex for Bluetooth Low Energy Test Report No.: CTL2502073011-WF

FCCID: 2AHPZ-MPD6M
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Annex for Bluetooth Low Energy Test Report No.: CTL2502073011-WF

FCCID: 2AHPZ-MPD6M

2M_MCH_2440MHz_Ant1_NTNV
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Annex for Bluetooth Low Energy Test Report No.: CTL2502073011-WF

FCCID: 2AHPZ-MPD6M
4. Maximum Power Spectral Density

4.1 Test Result

411 PSD
X Frequenc Maximum PSD (dBm) -
Mode Type (MHz) ! ANT1 Limit VgL'
2402 -0.65 <=8 Pass
1™ SISO 2440 -0.08 <=8 Pass
2480 -0.45 <=8 Pass
2402 0.13 <=8 Pass
2M SISO 2440 0.74 <=8 Pass
2480 0.33 <=8 Pass
Note1: Antenna Gain: Ant1: -0.68dBi;
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Annex for Bluetooth Low Energy

FCCID: 2AHPZ-MPD6M

4.2 Test Graph

4.2.1 PSD

Test Report No.: CTL2502073011-WF
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Annex for Bluetooth Low Energy Test Report No.: CTL2502073011-WF

FCCID: 2AHPZ-MPD6M

1M_HCH_2480MHz_Ant1_NTNV
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FCCID: 2AHPZ-MPD6M

5. Unwanted Emissions In Non-restricted Frequency Bands

5.1 Test Result

Test Report No.: CTL2502073011-WF

5.1.1 Ref
TX Frequenc Level of Reference
Mode Type (I\c}IHz) y ANT
2402 1
™ SISO 2440 1
2480 1
2402 1
2M SISO 2440 1
2480 1
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.

5.1.2 CSE
TX Frequenc Level of Reference Limit .

Mode Type (I\O/Ile) Y ANT (dBrm) (dBm) Verdict
2402 1 -0.09 -20.09 Pass
™ SISO 2440 1 -0.09 -20.09 Pass
2480 1 -0.09 -20.09 Pass
2402 1 0.76 -19.24 Pass
2M SISO 2440 1 0.76 -19.24 Pass
2480 1 0.76 -19.24 Pass

Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to

establish the reference level.
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5.2 Test Graph
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FCCID: 2AHPZ-MPD6M

Test Report No.: CTL2502073011-WF
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FCCID: 2AHPZ-MPD6M

5.2.2 CSE

Test Report No.: CTL2502073011-WF
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Test Report No.: CTL2502073011-WF
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FCCID: 2AHPZ-MPD6M

Test Report No.: CTL2502073011-WF
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